http://www.hdx.ru I IDX

PARTS
CATALOGUE

. T2.6 | Bi S



EVN
CONTENTS

T 1~2
BRACKET- — — - - - ( — ( — — — — — — — — — — — — — — — 1~2
AEEBR - — — — — — — — —— — — — — — — — — — - 3~ 4
UPPER CASING — — — — — — — — — — — — — — — — — — — — 3~4
WE— — — — — = — — =~ 5

TOP COWLING — — — — — — — — — — — — — — — — — — — — 5

RE— — — — — — — — — — - — —— - ——— — — — — 6
BOTTOM COWLING — — — — — — — — — — — — — — — — — — — 6
ATREAREARGE — — — — — — — — — — — — — — — — - 7~9
LOWER CASING & DRIVE— — — — — — — — — — — — — — — — — 7~9
BKRG— — — — — — — — — — — — — — — — — — — — — 10~11
I[GNITION SYSTBM— — — — — — — — — — — — — — — — — — — 10~11
MAGEE— — — — — — — — — — — — — — — — — — — — — 12~13
CRANKSHAFT & PISTON- — — — — — — — — — — — — — — — — - 12~13
b — — — — — — — — — — — — — — — — — — — — — — 14~15
CRANKCASE— — — — — — — — — — — — — — — — — — — — — 14~15
MA%— — — — — — — — — — — — — — — — — — — — — 16~11
FUBL SYSTEM — — — — — — — — — — — — — — — — — — — — 16~17
CHBEK - — — — — — — — — — — — — — — — — — — — - 18~19
CARBURETOR ASSYV— — — — — — — — — — — — — — — — — — — 18~19
RHpE— — — — — — — — — — — — — — — — — — — — — — 20~ 21
STARTER - - — - = — — — — — — — — — — — — — — — — — 20~21
AR BE) — — — — — — — — — — — — — — — — — 22-23
CYLINDER HEAD ASSY (REPARE KIT) — — — — — — — — — — — — — 22~23
HERIBEH) - — — — — — — — — — — — — — — — — — — - 24~ 25

APPENDIX 1 (REPATE XKIT) - — — — — — — — — — — — — — — — — 24~ 125

BUERMEE— — — — — — — o~~~ - —1-1
PARTS CATALOGUE INDEX — — — — — — — — — — — — — — — — — I ~1I



PAGE 1 OF 25

BRACKET

i
#E

A

PARTS NAME:




FYES PAGE 2 OF 15
FHELR |ne
PARTS NAME: | BRACKET
SN, PART NO. DESCRIPTION DESCRIPTION 1Y REMARKS
SEED  |[EHEE EHAR(PX) AR K& it
I |12-01000004 REEAME BUSHING, ROTARY BRACKET )
2 |12-01000005 wEIEE COVER, ROTARY BRACKET 1
3 |6B/T5782-M6x40 NEER Noxd0 BOLT M6x40 4
4 |6B/197. 1-6 T4E 6 WASHER 6 5
5 |0B/T3450. 1-045.8x3.1 |0/ 845.8x3.1 0-RING 945, 8x3. 1 1
6 |GB/T875-p4x11 R AN LA 5 eh| RIVET @4xll 1
T |F4-01060002 SEFH CLAMP HANDLE 1
8 [F2. 6-01050101 BB man LOCKED SCREW 1
9 |F2. 6-01050100 B f g LOCKED HANDLE ASSY 1
10 [F2. 601050002 %% SPRING 1
I |68/196-8 KRS BIG WASHER 8 )
12 |12-01000100 BiR LOCKED BLOCK 1
13 {12-01000003 RETERE SEAT, ROTARY BRACKET |
14 |GB/T7940. 1-M6 B 5 ARG 0IL CAP M6 1
15 |GB/1879. 2-03x14 PREEEREARSXY  |PIN 03x14 1
16 |T2-01020003 AR ALH 5 F A HANDLE, LIMITED PIN 1
17 |cB/T889. 1-U8 FLERMA A EEH Mg |LOCKNUT M8 1
18 |F4-01000002 TAE R PLATE, DOUBLE HOLE 1
19 |GB/T5782-M6x100 A SR Nox100 BOLT M6x100 1
20 [6B/193-6 BOLLES WASHER 6 1
20 |T2-01020000 S fin. ik BRACKET ASSY (RIGHT) 1
20 |12-01020002 R R4 LIMITED PIN 1
23 |12-01000001 i T THRUST RECELVE, BRACKET 1
24 |F4-01010005 L C S Lk RIVET )
25 |F4-01010004 BREETFR CLAMP SHIPBOARD HANDLE )
26 |F-01010002 Tt x 2 A CLAVP BOLT )
27 |P4-01010003 xR A CLAMP PLATE )
28 |T2-01010000 EF B RAY BRACKET ASSY (LEFT) !
29 [F. 6-01000002 B BUSH, BOLT 1
30 [6B/T6170-M6 N 6 NUT Mé 1
31 |6B/T3782-M8x105 NEER Nx105 BOLT 8x105 1




PAGE 3 OF 25

; i

= | 2
W2 | &
Bl | S
ESS ==
~ | =
3| =
% | g
| =
=
—_ =
HE | e
| =




L ET PAGE 4 0F 25
FHELH:  (KEEEEK
PARTS NAME:  [UPPER CASING
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
AEED  |EHERE EEAR(PX) AR ED % &t
 |12-00000003 A% 05x15 PIN ¢5x15 2
2 (1200000004 RAEHE GASKET, ENGINE 1
3 F2. 6-04060002 Wzt b H9. 8x20x7 0IL SEAL 2
£ 12-00000101C HAEE EXHAUST SEAT 1
5 (1200000003 HAEEL GASKET, EXHAUST SEAT 1
6 (12-02000001 KERERE UPPER  CASING 1
7 |6B/197.1-6 T4E 6 VASHER 6 8
8 [6B/T5783-Mbx25 AR Mox2s BOLT Mex25 6
9 [6B/TS783-M6x35 A Mox3s BOLT M6x35 1
10 (cB/7889. 148 NN EEE W8 LOCKING NUT M8 1
11 [6B/786.1-8 WS ELE 8 LOCKING WASHER 8 1
12 12-02000004 W5 LM GASKET, EXHAUST PLATE |
13 [12-02000003 #AER EXHAUST PLATE 1
14 |6B/T823-M6x16 ML B ATM6x16 SCREW PAN HEAD Méx16 1
15 [12-01000007 W WASHER, THRUST 2
16 [6B/197.1-8 THE § VASHER 8 1
17 |B/193-8 BHAE 8 VASHER 8 1
18 [GB/T5783-M8x35 NAER MB35 BOLT M8x35 1
19 [12-01000301B B8 2R HANDLE, STEERING 1
20 [12-01000600B B Ak STEERING HANDLEBAR ASSY 1
2 [12-01000503B FEhRE RUBBER JACKET, HANDLE BAR 1
2 [12-010005028 FERELE NYLON WASHER, HANDLE BAR 1
25 |12-010005008 FREA L HANDLEBAR BASE ASSY 1
MU [12-040004014 BB E RUBBER BUSH, CARBURETOR 1




pES PAGE 5 OF 25
FHk4M |WE
PARTS NAME: | T0P CONLING
1
3

SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
Il it 5 FHAR (EX) FHLH(EX) $E &

I (13.6-07000004 i () MARK 4 (RIGHT) 1

2 [12-00000014C ME TOP COWLING 1

3 |T2-06000001 il MARK 1 1

4 |T3.6-07000003 R (£) MARK 2 (LEFT) 1




L ET PAGE 6 OF 25
FaAf |KE
PARTS NAME: | BOTTO COVLING

SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SRR |ZB43 E4H () AR R % &

I |73.6-05000200 e CHOKE ASSY 1

) [F4-05000023 ME4 B4 HOOK, LOCK )

3 |B/T818-M5x16 + 54 L BAMSx16 SCREW, PAN HEAD M5x16 )

4 |6B/197.1-5 THE VASHER S 5

5 [F4-05000020 TUB 4 Ba i 4 1 SEAT ASSY, LOCKING HOOK 2

6 [F4-01090401 AL A% STOPER , HANG ROPE ASSY 1

T [F4-01090400 AEF XA ENGINE STOP SWITCH ASSY 1

8 |6B/T889. 145 ARG A4 %EE M5 [LOCK NUT NS 2

9 |B/T5783-M6x14 AR Nxld BOLT M6x14 4

10 [6B/T97.1-6 THE 6 VASHER 6 4

11 [12-08000000C i 410 BOTTOM COWLING ASSY 1

12 [12-08000200C i 7F 41 OIL SWITH ASSY 1

13 |B/T5783-M5x10 AR 510 BOLT M5X10 !

14 [12-08000101C WA X B AR PLAT, OIL SWITH 1

15 |GB/T845-ST4.8x9.5 | TFAE A L SURATST4. 8x0. 5 [SCREW, TAPPING ST4. 8x9. )

16 [P4-02000011 R B SEAL, SHIFT ROD 1




PAGE 7 OF 25

i

ATRERKIH RS

LOWER CASING & DRIVE

ZrAR

PARTS NAME:

40

%41




EEF PAGE 8 0F 15
FHMAR: | KTEERREHEA
PARTS NAME:  [LOWER CASING & DRIVE
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
FEEE (R4S EEAR (X AR ERD % &
1 [12-03000008 Bt DRIVE SHAFT 1
2 |2 6-03000013 s R4 93, 5x7 DOVEL PIN 3. 5x7 3
3 [F2. 6-03000012 RN CIRCLIP 1
4 |6B/T5783-M5x16 XA Msxl6 BOLT M3x16 )
S |oB/197.1-5 T4ES WASHER 5 )
6 [T2-03000009 KRE COVER, WATER PUMP HOUSING 1
7 [12-03000010 KRE H GASKET, WATER PUMP |
8 [12-03000016 SR OUTER PLATE 1
9 {12-03000100 i IMPELLER ASSY 1
10 [12-03000006 KEANT INNER SHELL, WATER PUMP 1
1 [12-03000007 i COVER, INNER SHELL 1
12 |12-03000018 BT w9, 8x21x8 0IL SEAL 1
13 {12-00000002 i AR PLATE 1
14 |12-03000004 TR EH A BEARING 1
15 |12-03000003 Btttz BUSHING, DRIVE SHAFT 1
16 [12-03000002 wAY S A BEARING 1
17 [12-00000001 FAH ¢5x18 PIN ¢5x18 )
18 [12-03000019 KTRE R LOWER CASING ASSY 1
19 [F4-03000023 ERAEE PLUG, OIL HOLE ]
20 [F4-03000024 EAEES GASKET )
21 |6B/T5783-M6x12 NAER Mox1) BOLT Mox12 1
2 |6B/197.1-6 46 WASHER 6 4
23 |6B/T861. 1-6 WA ERE o WASHER 6, INTERNAL TOOTH 1
24 [F4-03000022 i ANODE 1
25 |6B/T896-6 FodEe CIRCLIP 6 1
26 {T2-03000013 gy INITIATIRE GEAR 1
7 P2 6-03000017 FHRERE SHIM 1
28 |6B/T5783-Mx3s AR N6x3S BOLT M6x35 1
29 [12-03000003 ks 6000PS BEARING 6000PS 1
30 (T2-03000200 WX At SHAFT ASSY, PROPELLER 1
3 (12-03000201 FAEH FORVARD GEAR 1
3 [12-03000202 Y SHAFT, PROPELLER 1
33 |T2-03000014 e R AL PIN, PROPELLER 1
3 [6B/T3452. 1-042. 1x2. 4 |0BHHE 94, x4 0-RING @42, 2x). 4 |
35 [12-03000301 KTEERKE COVER, LOVER CASING 1
36 |12-03000302 A BEARING 1
3 |12-03000303 FEbH 1x1x8 0IL SEAL 11x21x8 1
3% [12-03000300 AT RkEa % COVER ASSY, LOWER CASING 1
39 [cB/T5783-M6x16 sk Mexl6 BOLT Méx16 )
40 [12-03000015 W% K PROPELLER 1
41 |oB/191-83. 2x40 T4 63, x40 COTTER PIN 3. 2x40 1
2 [12-03000000 KT REA K LOVER CASING ASSY 1
43 [12-03000011 KERHE SEAL, ATER PIPE 1




EHFH PAGE 9 0F 15
FAMAR: | ATEERREHZS
PARTS NAME:  [LOVER CASING & DRIVE
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
582 |Z445 B4R (PR AR G %e ki
44 [12-02000002 P TUBE, WATER 1
45|73, 6-02000008 IHRKE RUBBER SEAL 1




; i

PAGE 10 OF 29

A

AXAY

PARTS NAME:

[GNITION SYSTEM




; i

PAGE 11 OF 25

FHELR: |EXKAG
PARTS NAME:  [IGNITION SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEE RS FHLH () FELH G HE %
L |P4-04000026 e NUT, FLYWHELL 1
2|73, 6-04000016 T EhE WASHER, NUT 1
3 {13 6-04000200 T FLYWHELL ASSY 1
4 |oB/1818-M5x20 A AT MSx20 SCREW M5x20 )
5 |6B/193-5 BHAE S SPRING-WASHER 5 )
6 [13.6-04000100 x5 BAE PULSER COIL ASSY 1
T |12-04000008 BEPA JACKET, LEAD |
8 [12-04000007 w L MAGNETO SEAT 1
9 |oB/T5783-M6x30 AR N6x30 BOLT M6x30 )
10 |6B/193-6 BEAES SPRING-WASHER 6 4
11 |GB/197.1-6 T E WASHER 6 4
12 {13.6-04000006 TR+RR SEMICIRCULAR KEY 1
13 |6B/T5783-M6x16 Ak Moxl6 BOLT Méx16 1
14 {13 6-04000400 E R C.D. 1.UNIT 1
15 |cB/T818-M5x8 TR AT Mox8 SCREW M58 1
16 |6B/T5783-M6x20 NEER N6x20 BOLT M6x20 1
17 {13 6-04000300 BEA HIGH PRESSURE 1
18 |12-04000021 BREF CLIP, PLASTIC 1




PAGE 12 OF 25

Rt

HHbEE

ZHELR:

PARTS NAME: [ CRANKSHAFT & PISTON




Rt

PAGE 13 OF 25

FHEL: (et
PARTS NAME: | CRANKSHAFT & PISTON
SN PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
$BEH  |BHES 4R X LB U %8 b
I [F2. 6-04010001 ddiat 20x30x7 0IL SEAL 20x30x7 1
2 [12-04020100 B AT A4 CRANKSHAFT  ASSY 1
3 [13.6-04020107 kA A6 004 (5 4) BEARING )
4 m-04020101 B 3 LA BLOCK, SWING A 1
S |12-0402010 i PIN, CRANKSHAFT 1
6 [12-04020103 R A ROLLER BEARING 1
T 1204020104 #H CONNECTING ROD 1
§ (13, 6-04020106 Rtk TAM, SWING BLOCK 1
9 12-04020105 L 5B BLOCK, SWING B 1
100 |73 6-04010001 Ly LOCATING FLAKE, CRANKSHAFT | 1
11|13, 6-04010002 W3t 20xd2x8 OIL SEAL 20x42x8 1
12 [12-04020004 EEHFE CIRCLIP )
13 [12-04020003 EEH PIN, PISTON 1
14 [12-04020001 Ex PISTON 1
15 [12-04020007 EERAL PISTON RING ASSY 1
16 [12-04020002 FA AL 0x14x12. 5 ROLLER BEARING 1




PAGE 14 OF 25

2t

W

[==]
157
S

smd
< =
| =
mmw =
L 3
= | =2
x0 =
=
Sl N
= | E=
“HL o~
-
=™




2t

PAGE 15 OF 25

AR (A

PARTS NAME; | CRANKCASE
SN PART NO. DESCRIPTION DESCRIPTION OTY REMARKS
BB |EHES FEAH (X FHARED % 4
I |m2-04000014 A PLATE, FUEL TANK 1
2 {T2-04000002C AR CYLINDER COVER 1
3 [BPR7HS KLE SPARK PLUG |
4 [12-04000003 BRI BRACKET, RUBBER !
S |6B/T91-93. 2x40 TF s 93, x40 COTTER PIN @3, 2x40 )
6 {12-03000014 bR i R IR0 PIN, PROPELLER )
T |B/75783-M6x10 KRR Nox10 BOLT Mex10 )
8 |6B/197.1-6 T4E 6 WASHER 6 12
9 |F8-05000022 A N6xDS BOLT Méx25 4
10 |12-04000001 fkg A4 GASKET, CYLINDER HEAD 1
I {12-04010000 LB A f CRANKCASE ASSY 1
12 |12-04010100 kst CYLINDER CASE ASSY 1
13 [F4-04000003 A 010x08. 4x14 PIN )
14 [12-04010201 o CRANKCASE 1
15 [185-06010002 SHEER/16 TAM R1/16 1
16 |6B/T3783-Méx40 7 f EibM6x40 BOLT Méx40 )
17 {T2-04000005 FERETHB GASKET, INTAKE VALVE SEATING | 1
18 |6B/T818-Mdx8 A A AT M8 BOLT M4x8 )
19 |68/T93-4 BHAE 4 SPRING-WASHER 4 )
20 |T2-04000103 W B A FIYED PLATE, VALVE 1
20 [12-04000102 HER K VALVE, INTAKE 1
22 {T2-04000101 HE R VALVE SEATING, INTAKE 1
23 {T2-04000100 NGl L VALVE SEATING ASSY, INTAKE | 1
24 [12-04000006 FEES L4 BRACKET, STARTER 1
25 [6B/T5782-M6x60 N AER Nox60 BOLT M6x60 4




L S

PAGE 16 OF 25

RHHELH:

SR

PARTS NAME:

FUBEL SYSTEM




L S

PAGE 17 OF 25

FHfAf |REE4
PARTS NAME:  |FUEL SYSTEM
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
SBEE RS EHLH () FHELH(EX i1 %
1 [P4-04120100 LR R TANK COVER ASSY 1
2 [Pd-04120103 hEEE SPRING , PREVENT DESQUAMATING | 1
3 [F4-04120105 i BE MR SHEET VETAL , PREVENT DESQUAVATING | 2
4 [F4-04120106 N2 4iE EYELET, STEEL WIRE 1
5 [Fd-04120104 fi ft CHAIN , PREVENT DESQUAMATING | 1
6 [15-04000015 s RE B DAMPERING LOOP 1
7 [12-04000200C WA FUEL TANK ASSY 1
g |6B/T6170-M6 RN NUT M6 )
9 [6B/T93-6 BUHE ¢ SPRING-WASHER 6 )
10 [cB/T96-6 KHE 6 VASHER 6 )
11 [12-04000201 e BUSHING, FUEL TANK )
12 [6B/T5783-M6x20 xR Mox20 BOLT M6x20 2
13 [12-04000011 AR & ABSORBER, FUEL TANK 1
14 [F4-04120003 WA FILTER, FUEL TANK 1
15 [F4-05000010 WeEEEA CIRCLIP A ,0IL PIPE 1
16 [12-04000022C Wi R 0IL PIPE A 1
17 |F2. 6-04000030 WEEE C CIRCLIP C ,0IL PIPE 1
18 [F4-04000030 WETE B CIRCLIP B, 0IL PIPE )
19 [12-04000023C Wi R4D 0IL PIPE B 1
20 [6B/T6170-M4 KR W NUT M4 1
20 (13, 6-04000008 #AHE B SILENCER, INTAKE 1
20 |GB/T97.1-4 T4E 4 WASHER 4 3
23 [6B/T818-M4x25 A S ATMAX DS SCREW, PAN HEAD M4x25 )
24 [0B/T818-M4x20 A S ATMAX20 SCREV, PAN HEAD M4x20 1




G il

PAGE 18 OF 25

i A

AT

PARTS NAME:

CARBURETOR ASSY




G i

PAGE 19 OF 25

FHEAT |LBBER
PARTS NAME: |CARBURETOR ASSY
SN. PART NO. DESCRIPTION DESCRIPTION TY REMARKS
$BEH  |R44S FHAK R ARG % i
1 [T2-04000400C B SR CARBURETOR ASSY 1
7 |T3.6-04000012 (QE SRS BUSH, CARBURETOR 1
3 |13.6-04000531 MEETES LOCK BOLT, TIGHTWIRE 1
4 |13.6-04000530 NEEEEE LOCK NUT, TIGHTVIRE 1
5 T2-04000428 (181330 NUT, CARBURETOR 1
6 [12-04000427 mEREL SPRING, ACCELERATOR VALVE |
7 [12-04000426 yibid R WASHER, ACCELERATOR VALVE 1
8 |12-04000425 ikl RETATNER, ACCELERATOR VALVE | 1
9 |T2-04000424 Toit 4 NEEDLE, ACCELERATOR VALVE 1
10 |12-04000423 s SEAT, ACCELERATOR VALVE 1
11 [12-04000407 S 41 SCREW, AR ADJUSTING 1
12 |T2-04000408 ERENEE SPRING, AIR ADJUSTING 1
13 |GB/T6170-M6 NAEE M6 NUT Mo 1
14 |6B/193-6 BEAE SPRING WASHER 1
15 |T2-04000404 BRI A APRON, ATR CHOKE 1
16 T2-04000402 i B A% CARBURETOR BODY 1
17 |13 6-04000503 LRI A SWING LINK, ATR CHOKE 1
18 [T3.6-04000504 BRITES SCREW, AIR CHOKE 1
19 [12-04000401 1 &0 B 0-RING, CARBURETOR 1
20 |T2-04000410 (BT 55 QUADRATE NUT, CARBURETOR 1
2 [12-04000409 B +E CLANP, CARBURETOR 1
2 |oB/197.1-5 THE VASHER § 1
23 [6B/T5783-M5x30 A FEAT M5x30 BOLT M5x30 1
24 |12-04000411 o MIAN NOZZLE 1
25 [12-04000412 IE MIAN JET 1
26 |T2-04000414 BTEF SWING BAR , FLOAT 1
27 [T2-04000413 A NEEDLE VALVE |
28 [12-04000415 T4 PIN, FLOAT !
29 |6B/T818-M3x6 R LIEAT M3x6 BOLT M3x6 1
30 1204000416 e FLOAT 1
3 |12-04000417 AR GASKET, 0L CUP 1
30 [12-04000419 RS CORE, DRAIN 1
33 |12-04000420 Hol RS WASHER, CORE 1
34 [12-04000418 AT 0IL CUP |
35 [12-04000421 TR SR E SPRING, CORE 1
36 T2-04000422 SR F SPANNER, CORE 1
37 |6B/193-4 BHAE 4 SPRING-WASHER 4 )
38 |cB/T818-M4x16 +F LA Mhxls BOLT Mdx16 )




PAGE 20 OF 25

; i

=
== AAD\A.
Lﬂ ]
BE ==

[
w®R| =
n | &5
==
N | =
== T2
= E—=
= =
B | A




¢ i

PAGE 21 OF 25

AL H | BRBA%
PARTS NAME: [STARTER ASS!
SN, PART NO. DESCRIPTION DESCRIPTION QTY REMARKS
5ERE  |BERS R4 (B AR ERD % &
L |6B/T3783-M6x16 XA Nox16 BOLT Méx16 3
2 |GB/197.1-6 T4 WASHER 6 3
3 {2-04000600C R EAH STARTER ASSY 1
4 [Pa-04130102 EELiE COVER, HANDLE 1
5 |P4-04130101 B3R HANDLE, STARTER 1
6 |T2-04000609 B % 04x1. 3n STARTER LINE @dx1. 3n 1
7 |T2-04000610C KBS SEAL, FROTHY RUBBER 1
8 |T2-04000601C BAENE CASE, STARTER 1
9 |T2-04000602 whEE SPRING, VOLUTE 1
10 |T2-04000603 ks WHEEL, START-UP 1
1T |T2-04000603 ULEN TORSIONAL SPRING, 1
12 |12-04000604 B PAWL DRIVE 1
13 [T2-04000607 EH#E SPRING, PLATE 1
14 [T2-04000606 BEAER PLATE, START-UP 1
15 |6B/T5783-M6x12 NEER Nox1) BOLT Mex12 1
16 |6B/T819. 1-M6x12 i 4T Mox1) SUNK SCREW M6x12 3
17 {T2-04000010C B PULLEY, STARTER 1
18 |13.6-04000015 4B CLAVP B 1




PAGE 22 OF 25

2kt

f¥)

=™\

f

KA (4

ENGINE ASSY (REPAIR KIT)

FH 4

PARTS NAME:




2kt

PAGE 23 OF 25

FHMAH | RANER (B5H)
PARTS NAME: | ENGINE ASSY (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
B |Eh4S EHAH (P B4R G0 % b
I [F2. 6-04010001 dEt 201307 0IL SEAL 20x30x7 1
2 |12-04020100 S A AL CRANKSHAFT  ASSY 1
3o |13.6-04020107 W A A 6004 (H4) BEARING )
4 |T2-04020101 i 44 AR BLOCK, SWING A 1
S |12-04020102 L PIN, CRANKSHAFT 1
6 |T2-04020103 R A ROLLER BEARING 1
T (1204020104 #HF CONNECTING ROD 1
8§ |T3.6-04020106 L3k JAM, SWING BLOCK 1
9 |T2-04020105 oy L B BLOCK, SWING B 1
10|13, 6-04010001 4 AL LOCATING FLAKE, CRANKSHAFT | 1
11|13, 6-04010002 dtist 20xd2x8 0IL SEAL 20x42x8 1
12 |12-04020004 EEEFE CIRCLIP )
13 |T2-04020003 L PIN, PISTON 1
14 |T2-04020001 EE PISTON 1
15 |T2-04020007 EERA L PISTON RING ASSY 1
16 |72-04020002 R4 B AL0x14x1. 5 ROLLER BEARING 1
17 |T2-04000014 AR PLATE, FUEL TANK 1
18 [T2-04000002C Al CYLINDER COVER 1
19 |BPRTHS KLE SPARK PLUG 1
20 |6B/T5783-Mex10 AR Mox10 BOLT M6x10 )
20 [68/197.1-6 THE 6 WASHER § 12
22 |F8-05000022 NEER M6x2S BOLT M6x25 4
23 |12-04000001 HkE At GASKET, CYLINDER HEAD 1
24 12-04010000 MAALEA 4 CRANKCASE ASSY 1
25 |12-04010100 ka4 CYLINDER CASE ASSY 1
26 [F4-04000003 T 010x08. dx14 PIN ]
27 |12-04010201 s CRANKCAST 1
28 |785-06010002 AHEER/16 TAM R1/16 1
29 |6B/T3783-Mbx40 A RN6x40 BOLT M6x40 )
30 |T2-04000003 FE RS GASKET, INTAKE VALVE SEATING | 1
3 {12-04000100 A VALVE SEATING ASSY, INTAKE | 1
32 {12-04000006 HpRyHER BRACKET, STARTER 1
33 |6B/T5782-Méx60 AR Mox60 BOLT M6x60 4
34 {12-04000000 AR ENGINE ASSY 1




PAGE 24 OF 25
20
/l

e
SN

(e mEA
1\6\ w\owv@m.\\uwv
é,/m\,\w\ =
mmmmul“ﬁﬂ%ﬁ/
*Am it 7a SR mV\
/ / 4 AN
Vi ===\ RN

fr it
i (324
APPENDIX (REPAIR KIT)

R

i«

Cdiga
PARTS NAME




 Simi

PAGE 25 OF 25

FUELA WG BEE)
PARTS NANE: [APPENDIX (REPAIR KIT)
SN, PART NO. DESCRIPTION DESCRIPTION TY REMARKS
5EED |EHERE AR (X AR % it
I {F2. 6-04010001 i 201307 0IL SEAL 20x30x7 )
2 {T2-0400000 H AT GASKET, INTAKE VALVE SEATING | 1
3 [12-04000401 i B0Y E 0-RING, CARBURETOR 1
4 {12-04000001 b g A GASKET, CYLINDER HEAD 1
5 |T3.6-04010002 B 20x42x8 0IL SEAL 20x42x8 1
6 [12-00000004 ¥ A A GASKET, ENGINE 1
7 |F2.6-04060002 Bahdh b9, 8x20x7 01L SEAL )
g [12-00000005 HE A g GASKET, EXHAUST SEAT 1
9 {13.6-02000008 TAKRE RUBBER SEAL 1
10 [12-03000011 KE T E SEAL, VATER PIPE 1
11 {12-03000010 KEE R GASKET, WATER PUMP 1
12 |12-03000016 IREL OUTER PLATE 1
13 [12-03000100 o4 IMPELLER ASSY |
14 [12-03000006 KRWE INNER SHELL, VATER PUMP 1
15 {12-03000007 ki COVER, INNER SHELL 1
16 [12-03000016 W4T 9. 821X8 0IL SEAL 1
17 [F4-03000024 EHAEEL GASKET )
18 [12-03000005 Ehm& BEARING 1
19 [0B/T3452.1-642. 2x2. 4 (0B 41 942, 2x). 4 0-RING 42, 2x). 4 |
20 {T2-03000303 TEWE 11x21x8 0IL SEAL 11x21x8 1




pCES PAGE 1 OF II
FRAR | FHERBZE
PARTS NAME:  [PARTS CATALOGUE INDEX
BHRE il T2 AR/Fe RS ARI5e
PART NO. PAGE/NO. PART N0, PAGE/NO. PART NO. PAGE/NO.
BPRTHS 15-3 T2=01000100 -1 TI=04000021 11-18
F2. 6-01000002 229 T2-010003018 419 T2-04000022C 17-16
F2. 6-01050002 2-10 T2-010005008 03 T2-04000023C 17-19
FL. 6-01050100 -9 T2-010005028 =) T2-04000100 15-23
F2. 6-01050101 )-8 T2-010005038 N T2-04000101 1511
F2. 6-03000012 -3 T2-010006008 420 T2-0400010 1501
F2. 6-03000013 8- T2-01010000 228 T2-04000103 15-20
F2. 6-03000017 827 T2-01020000 =) T2-04000200C 17-7
F2. 6-04000030 17-17 T2-01020002 =y T2-04000201 1711
F2. 6-04010001 13-1 T2-01020003 )-16 T2-04000400C 19-1
2. 6-04060002 -3 T2=02000001 16 TI=04000401 19-19
F4-01000002 )-18 T2-02000002 9-44 T2-04000402 19-16
F4-01010002 226 T2-02000003 13 T2-04000404 19-15
F4-01010003 227 T2-02000004 41 T2-04000407 19-11
F4-01010004 2-25 T2-03000000 842 T2-04000408 19-1
F4-01010005 224 T2-03000002 8-16 T2-04000409 19-21
F4-01060002 )1 T2-03000003 815 T2-04000410 19-20
F4-01090400 6-1 T2-03000004 8-14 T2-04000411 19-24
F4-01090401 6-6 T2-03000005 8-29 T2-04000412 19-25
F4-02000011 6-16 T2-03000006 8-10 T2-04000413 19-27
FA-03000022 824 T2=03000007 311 T)-04000414 19-26
F4-03000023 8-19 T2-03000008 8-1 T2-04000415 19-28
F4-03000024 820 T2-03000009 8-6 T2-0400041 19-30
F4-04000003 15-13 T2-03000010 87 T2-04000417 19-31
F4-04000026 11-1 T2-03000011 3-43 T2-04000418 19-34
F4-04000030 17-18 T2-03000013 826 T2-04000419 19-3
F4-04120005 17-14 T2-03000014 §-33 T2-04000420 19-33
F4-04120100 17-1 15-6 T2-04000421 19-35
F4=04120103 17-2 T2-03000015 840 T2-04000422 19-36
F4-04120104 17-5 T2-03000016 3-8 T2-04000423 19-10
FA=04120105 17-3 T2=03000018 812 TI=04000424 199
F4-04120106 17-4 T2-03000019 818 T2-04000425 19-8
F4=04130101 21-5 T2-03000100 8-9 T2-04000426 19-7
F4-04130102 21-4 T2-03000200 8-30 T)-04000427 19-6
F4-05000010 17-15 T2-03000201 §-31 T2-04000428 19-5
F4-05000020 6-5 T2-0300020 83 T2-040004294 44
F4-05000023 6-2 T2-03000300 334 T2-04000600C 21-3
F8-05000022 159 T2-03000301 8-35 T2-04000601C 21-8
T2-00000001 817 T2-0300030 33 T2-04000602 21-9
T2-00000002 813 T2-03000303 §-37 T2-04000603 21-10
T2-00000003 - T2=04000001 1510 T2=04000604 -1
T2-00000004 ) T2-04000002C 152 T2-04000605 21-11
T2-00000005 &5 T2-04000003 15-4 T2-04000606 21-14
T2-00000014¢ 5 T2-04000003 15-17 T2-04000607 21-13
T2-00000101C 44 T2-04000006 15-04 T2-04000609 21-6
T2-01000001 213 T2-04000007 11-8 T2-04000610C 21-7
T2-01000003 )13 T2-04000008 11-7 T2-04010000 1511
T2-01000004 -1 T2-04000010C 21-17 T2-04010100 1512
T2-01000005 -2 T2-04000011 17-13 T2-04010201 15-14
T2-01000007 415 T2-04000014 15-1 T2-04020001 13-14




pCES PAGE I OF I
FAfAL: | RbARbER
PARTS NAME: [ PARTS CATALOGUE INDEX

2hkS 7858 785 i 85 %
PART 0. PAGE0. PAGE/N. PART 0. PAGE/N.
T2 04020002 1316

T2-04020003 1313

T2-04020004 1311

T2-04020007 1315

1204020100 132

1204020101 13-4

12-04020102 135

T2-04020103 136

12-04020104 137

T2-04020105 139

T2-06000001 3

T2-08000000¢ 611

T2-08000101¢ 614

T2-08000200¢ 12

T3. 602000008 945

T3, 6-04000006 11-12

T3, 6-04000008 17-21

T3. 60400001 19-2

T3, 6-04000015 -1

T3, 604000016 11-)

T3. 604000100 16

T3, 604000200 11-3

T3, 604000300 1117

T3, 604000400 11-14

T3, 6-04000304 19-18

T3, 604000505 19-17

T3, 604000530 19-4

T3, 6-04000531 19-3

T3, 6-04010001 1310

T3, 6-04010002 1311

T3. 6-04020106 138

T3, 6-04020107 133

T3, 603000200 1

T3, 6-07000003 -4

T3. 607000004 -1

T5-04000015 17-6

T85-06010002 15-15




	封面.pdf
	T2目录.pdf
	01.pdf
	02.pdf
	03.pdf
	04.pdf
	05.pdf
	06.pdf
	07.pdf
	08.pdf
	09.pdf
	10.pdf
	11.pdf
	12.pdf
	13.pdf
	14.pdf
	15.pdf
	16.pdf
	17.pdf
	18.pdf
	19.pdf
	20.pdf
	21.pdf
	22.pdf
	23.pdf
	24.pdf
	25.pdf
	T2零件检索表1.pdf
	T2零件检索表 2.pdf



